*535 - Carb adjustment Tool

®

XT-BC508-1

5
%
1&
[ |
TiEankers
MAKE LIFE MIORE BEAUTIFUL



XT-BC508-1

207 - Premium harness

190 - Blade not included

®




TNEankEeEs

VMIAKE LIFE VIORE BEAUTIFUL

XT-BC508-1

Ref Description Part number Ref Description Part number
2 Starter knob TT00202 168 Gasket muffler TT16802
3 Starter cover TT00302 171 Gasket carburetor TT17101
4 Spring TT00402 172 Screw M10 TT17202
7 Reel TT00702 173 Aluminum Pipe TT17302
8 Torsion Spring TT00802 175 Guard TT17502
10 Ratchet TT01002 177 Small Blade TT17703
21 Fywheel TT02104 178 Oil Bearing TT17802
27 Oil seal 12x22x7 1702701 179 Drive Shaft TT17902
30 Left Crankcase TT03004 181 Throttle Assy TT18102
31 Bearing 6202 TT03102 185 Housing Assy TT18502
39 Gasket, Cylinder TT03904 186 Snap Ring ¢45 TT18601
40 Piston Ring TT04004 189 Engine TT18904
42 Snap Ring, Piston Pin TT04201 190 Housing assy TT19002
43 Piston Pin TT04304 191 Blade 8T 1719102
44 Piston TT04404 192 Pulley TT19201
46 Needle bearing TT04604 193 Collar TT19302
47 Key 3x10 TT04701 194 Badge TT19402
48 Crankshaft TT04804 195 Side cover TT19502
50 Gasket, Crankcase TT05001 196 Plate TT19602
51 Right Crankcase TT05104 197 Nylon head TT19701
76 Clutch TT07601 200 Cylinder bolt M5x20 TT20002

107 Fuel tank TT10702 207 Premium Harness TT20703

110 Fuel Filter TT11001 208 Guide cover TT20801

111 Balancer TT11101 209 Spring TT20901

114 Pipe Seat TT11402 210 Screw ST5x14 TT21001

119 Cap fuel filter TT11902 211 Spring holder TT21101

122 Top Cover TT12202 212 Washer 5x16x1.2 TT21201

124 Cover, Cylinder TT12402 213 Spring TT21301

128 Cover Filter TT12802 214 | Upper cover anti vibration 1721401

130 Element TT13002 215 Bracket down & cover TT21501

133 | Insulation pad muffler TT13304 216 Pin 3 TT21601

135 Muffler TT13501 217 Bracket up TT21701

139 Coil TT13904 219 Locknut bracket TT21901

140 Spark plug L8RTF TT14003 220 Logo plate TT22001

141 Cylinder TT14104 221 Hanger plate TT22101

143 Gasket inlet pipe 1714301 222 Bolt M5x12 1722201

144 Inlet pipe TT14402 223 Holder, anti vibration TT22301

153 Carb TT15304 224 Bolt M5x20 1722401

162 Pin 5x10 1716201 225 Bolt M5x35 TT22501

163 Oil seal 15x30x7 TT16301 226 Holder anti vibration 1722601

164 Air Filter Supporter TT16402 227 | Down cover anti vibration 1722701

166 Bracket, Tank TT16602 228 Bolt M5x30 1722801

167 Starter assy TT16701 290 Handle without throttle TT29002

535 Carb Adjustment Tool TT53501




